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ece by _; 1 ; i 'luf‘ I : M'
‘Des% ption of Materials | MEGAWaterstop
, Location to be Used culvert (59) st 567+408 - Ay
| = _ — ’;ﬁf"_, e -‘:q';“
| will Materials be Covered Over when used No O Yes [1  Note: N
permanent Works Yes 0 NoO Cert:ﬂcate P Test Certificates attached O | |
: Conformance O e
| Reference Photos Yes 0 NoO Delivery Ticket O weld certific ates attached O |
N _ Paint /Galv Certificates ‘
“,ls‘qppher Name Quantity checked O attached O |
g | | ——
R Reference Shelf Life in date OJ Lab sample taken OJ
storage condition O Sample Ref:

| Descripti Unit_| Quantity | Arrival Date | Note
| [ Construction mega waterstop o 5 o o 2
[ Expantion mega waterstop | 152 /W 70

Comments by:

5 e VT foched -

Designation
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-QC Engineer

Revision 00

MM

1|

Description of Test

i

Compressive Strength of Concrete

At Age 28-Days

e e ST

Cubes (150*150 mm)

Location of Test

Box Culvert #59

Raft for up and down stream wing wall

RSBy

| Rec mrem nt

Test‘Res ’1t~Att’§éh

e

L3
I 0
4

t |Re

g

g Project Specs.

T 400 Kg/cm2

Contractor’s Laboratoryr
Test Report

Comments by:

M

Ftade)

ﬁe 44@4%/ 7’3 3

‘Do " ‘Sx‘\o{ \ﬁ’g,«

| Name

Sign

U

Date

["\\»‘JMAJ\M nudﬁ

0
| [
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SPECIFIED STRENGTH
NO. OF SAMPLES MADE

REF NO.

Date of Test 20/11/2024 R

Age of Test ( Days) 28
'Moisn Condition at Testing MOIST

Of Specimen Cube
|Average Dimension (mm) 150°150°150
| imen Reference ' 2 3 4 5 6 7. 8 9
eight (g 8233 8225 8181
IDensity ( Ton/m3) 2.439 ?.437 2.424
F.nm foad (kN) 1035 | 1139 1115
comp Sewngir 7o | 459 | 5157 | 50
‘. Date of Test % u 20/11/2024
5 ;_ Average 3 Days Reference : Q.C.Fl4-issue:1-Pages:1
I Average 7 Days
Avcrage 28 Days 497
Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
Lab Technician A = - - =
e Mohamed Abdelkader
F e
FEY oA SN

(% CamScanner
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S@@Bﬁﬁfﬁﬁ FOR REY

B.;fﬁ'ﬁ'a ]

teap u

f Concrete Cubes (150*150 mm)

Description of Test Compressive Strength 0
At Age 7-Days
Location of Test Box Culvert #59
Raft for up and down stream wmg wall

| Te st»Res ult Attacl hment

RN el

Test Requireme
400 Kg/cm2 after

Pro;ect Sp?ecs. .

Contractor’s Laboratoty
Test Report

— | 28Days
I

= [Comments by:

, @zw.u/"b
pdf’ s ok U g«\.)

——

T A PER OV AUSTATUS Uil sl

S|gn

Date

An

MMMGJ

Y-1n-lM

\= Approved; AWC= Approved with Comment

(%81 CamScanner
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NO. OF SAMPLES MADE .'9
REF NO. 1

Age of Test ( Days ) 7

Moist. Condition at Testing MOIST

Shape Of Specimen
Average Dimension (mm) 150150150

pecimen Reference 1 2 3 4 5 6 7 8 9

Weight  (g)
Density ( Ton/ms3)

Failure Load ( kN)
e ‘ i Comp. Strength (Kg/cm?)

Date of Test

Average 8 Days

|Average 7 Days

(Average 28 Days

Remarks :
ote  : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
e waon s wliab Technician QC Area Manager
- 71

Mohamed Abdelkader
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Descrlptlon of Test Compressie Strengthof Co ncrete Cu bes (150*150 mm) g
At Age 28-Days

| Location of Test Box Culvert #59
Slab zone B
i {1 l Proje Specs. 400 Kg/cmZ Contractor’s Laboratory
Test Report
12
3
4
B S
1 ’71 UL;‘A_:)AJY '_ ‘.', .‘.; ,iq[ CommenfS by: N T A -_ i

ov‘ MP/@“ M&M

(%81 CamScanner
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vy ~lement
SAMPLE TYPE
3 AT [ 5 0| A B 1| R0 0 | 0 0503 | D
- 30/10/2024
26 days | 26 days | 28 days | 28 days | 28 days | 26 days [ 28 days
8475.0 | 8561.0 | 8260.0 | 8261.0 | 8449 | 8297 | 8472
2511 | 2.507 | 2444 | 2.448 | 2503 | 2.458 | 2.510
~os4 | 920 | 895 { o11 | s34 | ea2_| 895
43274 | 41878 | 40556 29 | 4233 9 z
108% | 104% | 101% | 103% | 106% | 107% | 101%
] 105%
[~ CUSE DIVENSION= 150°150" 150 MM [ AREA=225CM | VOLUME= 3375 CM
| Lab Engineer Consultant Engineer
Ill--e- __Ibrahima Ali Name:
[sen T XRVahiwm {Ir C=
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Aot AR
| Construction

PO e
| Prof, Dr. Mohamec

| Description of Test

 ARE ATTACHED FOR R

At Age 7-Days =

Compressnv Strength of Concrete Cubes (150* 150 mm)

Box Culvert #59
Slab zone B

Location of Test

[item  [Specfication | Test Reauirem
j 400 Kg/cm2 after

Contractqr s Laboratory

Test Report

7} 28 Days :

Approv@/ v \bwc

Undes Jpwtro-ctor Vs Pot g\\}
4 }Om/“l’g_ kv N

L T ROVALSTATUS

T
e sl

Sign

Date

“Eng. Ahmed Riad \I'M QﬁQ

Y228

NC= Approved with Comments;
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g

s Cairo Roads & Constructions _ Cement Content
Specified Strength
o Culvert No.
Station:- 567+408 “Element
Date Of Casting 2/10/2024 SAMPLE TYPE
Quantity 303 m3
‘ Information N 2 g AT S5 000 6 | 7 | R S |
Date OF Testing 9/10/2024
Age of Cube (Days) 7days | 7days | 7days | 7days | 7days | 7days | 7days | 7days |7days 7days| 7days | 7days
Weight (g.) 82850 | 8266.0 | 8251.0 | 8320.0 | 8417.0 | 8307.0 | 8363 | 8426 | 8428 | 8299 | 8339 | 8371
Density (Kg/m3) 2455 | 2455 | 2445 | 2465 | 2.494 | 2461 | 2.478 | 2.497 | 2.497 | 2459 | 2471 | 2480
load (KN) 714 | 710 L7179 | 772 770 824 742 835 | 753 | 798 | 814 837
Comp. Strength (Kg/cm2) 323 3238 | 3540 | 3489 | 3490 | 3784 | 3363 | 3784 | 34387 36177 9.3
percentage 81% | 80% | 88% | 87% | 87% | 93% | 84% | 95% 85% | 90% | 92% 95%
Av.percentage - 88%
CUBE DIMENSION= 150*150*150 MM | AREA= 225 CM | VOLUME-= 3375 CM
Lab Engineer Consultant Engineer
Name:- Ibrahima Ali Name:
Sign:- 1bVohin [0 Signi-
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‘Contractor

| Eng. Ahmed
Mahmoud

‘QC Engineer

ER '/ H

MoK hre | ™[y [l |24y

Refe Revision 00
| Reference
DD MM Yy Vil
Received by HHE S

Description of Test

S
ACHED FOR REVIEW

ly (Package 2 via Aconex)

e —

St gl At

Compressnve Strength of Concrete Cubes (150*150 mm)

At Age 28-Days

Location of Test

Pro;ect Specs

Box Culvert #59

Wall for up and down stream wing wall

Test Result Attachment | Rem:

Contractor’s Laboratory
Test Report

S

Comments by:

M?‘aW T

ii’

Date

(% CamScanner
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pading Rate Range = 4.5kN/S to 9.0 KN/S or (6.8kN/S)
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Description of Test

E ATTACHI

At Age 7-Days

: Compresslve Strength of Concrete Cubes (150*150 mm)

Location of Test

1 | Proyect pecs

Box Culvert #59

Z | 28Days

| Wall for up and down stream wing wall

_Test R
400 Kg/cm?2 after

Test Report

Contractor;s Laboratory

| Comments by:

MO\M ﬂ; @Q,Sq"*'f
~I()ovﬁ\\g\\(\’\gf c»/N?J 3‘0‘

s

I

L_——

Date

isatio Name

actor Eng. Ahmed Mahmoud

qull_'

(%81 CamScanner
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|[PATE OF CASTING
[POURED QUANTITY :

STRUCTURE TYPE :

SPECIFIED STRENGTH

NO. OF SAMPLES MADE
TARGET SLUMP REF NO.
R 3

Date of Test

Age of Test ( Days ) 7
[Moist. Condition at Testing MOIST
l&hape Of Specimen
|Average Dimension (mm) 150150150
|[Specimen Reference 1 2 3 4 5 6
Weight (g) 8930 8198 8185
“Density ( Ton/m3) 2.439 2.429 2.425
[Failure Load 814

(kN)

ICamp. Strength (Kg/cm?)

Date of Test

Average 3 Days

Average 7 _Days

Average 28 Days

Reference : Q.C.F 14-issue:1-Pages:1

ote : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Lab Tec

QC Area Manager -

35925313515}

Mohamed Abdelkader
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